Orgapack CR 26 A

Pneumatic strapping tool for steel strap for
25 - 32 mm strap width x 0,80 - 1,00 mm
strap thickness, with seal, double notch
max. Tension 8.400 N
Item No.: 011330
Manufacturer-No.: CR 26 A
GTIN / Warehouse Barcode: G01133001

0
The following items are included
Cylinder head screw M5 x 12
Cylinder head screw M5 x 12
Item No.: 011888
Manufacturer-No.: 1911.005.128
Cylinder head screw M5 x 16
Cylinder head screw M5 x 16
Item No.: 011889
Manufacturer-No.: 1911.005.168
Cylinder head screw M5 x 25
Cylinder head screw M5 x 25
Item No.: 011890
Manufacturer-No.: 1911.005.258
Lock nut M6
Lock nut M6
Item No.: 011940
Manufacturer-No.: 1916.306.062
Spacer 14 x 26
Spacer 14 x 26
Item No.: 011945
Manufacturer-No.: 1917.401.145
Retaining ring
Retaining ring
Item No.: 011959
Manufacturer-No.: 1920.103.062
Spring washer package
Spring washer package
Item No.: 012007
Manufacturer-No.: 1925.210.042
Tension wheel
Tension wheel
Item No.: 012054
Manufacturer-No.: 1820.040.098
One way restrictor
One way restrictor
Item No.: 012097
Manufacturer-No.: 1940.070.723
Compression spring
Compression spring
Item No.: 012099
Manufacturer-No.: 1820.010.047
O-Ring 16 x 1
O-Ring 16 x 1
Item No.: 012102
Manufacturer-No.: 1927.601.600
Cutter 'A' 25mm (incl. Pos. 41)
Cutter 'A' 25mm (incl. Pos. 41)
Item No.: 012112
Manufacturer-No.: 1821.208.011
Cylinder
Cylinder
Item No.: 012114
Manufacturer-No.: 1831.011.003
Housing complete incl. Pos. 9-11
Housing complete incl. Pos. 9-11
Item No.: 012115
Manufacturer-No.: 1831.011.005
Washer
Washer
Item No.: 012116
Manufacturer-No.: 1820.020.281
Slide bearing
Slide bearing
Item No.: 012117
Manufacturer-No.: 1935.510.150
Gear housing
Gear housing
Item No.: 012118
Manufacturer-No.: 1831.032.003
Bushing
Bushing
Item No.: 012119
Manufacturer-No.: 1821.020.031
Cover
Cover
Item No.: 012120
Manufacturer-No.: 1832.039.002
Flange
Flange
Item No.: 012121
Manufacturer-No.: 1174.400.051
Silencer
Silencer
Item No.: 012122
Manufacturer-No.: 1174.400.067
Bearing plate
Bearing plate
Item No.: 012123
Manufacturer-No.: 1831.032.001
Piston
Piston
Item No.: 012124
Manufacturer-No.: 1821.101.002
Base plate, 0,8 mm
Base plate, 0,8 mm
Item No.: 012125
Manufacturer-No.: 1831.011.014
Base plate 25mm
Base plate 25mm
Item No.: 012126
Manufacturer-No.: 1831.011.007
Base Plate 32 x 0,8 mm
Base Plate 32 x 0,8 mm
Item No.: 012127
Manufacturer-No.: 1831.011.006
Base plate 32 x 1,0 mm
Base plate 32 x 1,0 mm
Item No.: 012128
Manufacturer-No.: 1831.011.008
Plate front 25mm
Plate front 25mm
Item No.: 012129
Manufacturer-No.: 1831.021.012
Plate front 32mm
Plate front 32mm
Item No.: 012130
Manufacturer-No.: 1831.021.013
Plate rear 25mm
Plate rear 25mm
Item No.: 012131
Manufacturer-No.: 1831.021.002
Plate rear 32mm
Plate rear 32mm
Item No.: 012132
Manufacturer-No.: 1831.021.004
Pusher
Pusher
Item No.: 012133
Manufacturer-No.: 1174.400.061
Jaw 25 mm
Jaw 25 mm
Item No.: 012135
Manufacturer-No.: 1821.200.005
Jaw 32 mm
Jaw 32 mm
Item No.: 012136
Manufacturer-No.: 1821.200.004
Punch block 32mm
Punch block 32mm
Item No.: 012137
Manufacturer-No.: 1821.200.003
Link for 25 mm
Link for 25 mm
Item No.: 012138
Manufacturer-No.: 1174.400.065
Link 32mm
Link 32mm
Item No.: 012139
Manufacturer-No.: 1821.205.003
Bolt for 25 mm
Bolt for 25 mm
Item No.: 012140
Manufacturer-No.: 1820.030.444
Bolt for 32 mm
Bolt for 32 mm
Item No.: 012141
Manufacturer-No.: 1821.033.004
Bolt
Bolt
Item No.: 012142
Manufacturer-No.: 1821.033.008
Bolt
Bolt
Item No.: 012143
Manufacturer-No.: 1820.030.439
Bushing
Bushing
Item No.: 012144
Manufacturer-No.: 1820.020.278
Spiral pin 2,5 x 8
Spiral pin 2,5 x 8
Item No.: 012146
Manufacturer-No.: 1921.602.081
Cutter 'E' 32mm
Cutter 'E' 32mm
Item No.: 012147
Manufacturer-No.: 1821.208.009
O-Ring
O-Ring
Item No.: 012148
Manufacturer-No.: 1927.614.020
O-Ring 14 x 1.5
O-Ring 14 x 1.5
Item No.: 012149
Manufacturer-No.: 1927.601.410
Joint ring KA-150
Joint ring KA-150
Item No.: 012150
Manufacturer-No.: 1928.011.500
Washer
Washer
Item No.: 012151
Manufacturer-No.: 1820.020.277
Lock nut M8
Lock nut M8
Item No.: 012152
Manufacturer-No.: 1916.308.082
Bushing
Bushing
Item No.: 012153
Manufacturer-No.: 1820.100.032
Ball
Ball
Item No.: 012154
Manufacturer-No.: 1925.010.802
Valve rod short
Valve rod short
Item No.: 012155
Manufacturer-No.: 1820.100.041
Bushing
Bushing
Item No.: 012156
Manufacturer-No.: 1820.100.031
O-Ring 4 x 2
O-Ring 4 x 2
Item No.: 012157
Manufacturer-No.: 1927.600.420
Compression spring
Compression spring
Item No.: 012158
Manufacturer-No.: 1821.010.001
Washer
Washer
Item No.: 012159
Manufacturer-No.: 1820.100.039
Valve rod long
Valve rod long
Item No.: 012160
Manufacturer-No.: 1820.100.042
O-Ring 8 x 2
O-Ring 8 x 2
Item No.: 012161
Manufacturer-No.: 1927.600.820
Sleeve
Sleeve
Item No.: 012162
Manufacturer-No.: 1820.100.038
Sleeve
Sleeve
Item No.: 012163
Manufacturer-No.: 1820.100.037
O-Ring 6 x 1
O-Ring 6 x 1
Item No.: 012164
Manufacturer-No.: 1927.600.600
O-Ring 17 x 1.5
O-Ring 17 x 1.5
Item No.: 012165
Manufacturer-No.: 1927.601.710
Shaft
Shaft
Item No.: 012166
Manufacturer-No.: 1821.034.004
Bushing
Bushing
Item No.: 012167
Manufacturer-No.: 1821.020.016
Needle bearing
Needle bearing
Item No.: 012168
Manufacturer-No.: 1933.914.120
Cylinder pin 6 x 22
Cylinder pin 6 x 22
Item No.: 012169
Manufacturer-No.: 1921.306.220
O-Ring
O-Ring
Item No.: 012170
Manufacturer-No.: 1821.070.001
Needle bearing 22 x 16
Needle bearing 22 x 16
Item No.: 012171
Manufacturer-No.: 1933.722.162
Wedge
Wedge
Item No.: 012177
Manufacturer-No.: 1895.312.003
Shaft
Shaft
Item No.: 012178
Manufacturer-No.: 1831.033.001
Bolt
Bolt
Item No.: 012180
Manufacturer-No.: 1821.039.021
Thrust needle bearing
Thrust needle bearing
Item No.: 012181
Manufacturer-No.: 1934.310.350
ZTA-Wheel
ZTA-Wheel
Item No.: 012182
Manufacturer-No.: 1821.063.002
ZTA-Pinion
ZTA-Pinion
Item No.: 012183
Manufacturer-No.: 1821.063.001
Free-wheel needle bearing
Free-wheel needle bearing
Item No.: 012184
Manufacturer-No.: 1926.502.200
Thrust needle bearing
Thrust needle bearing
Item No.: 012185
Manufacturer-No.: 1934.330.151
Bushing
Bushing
Item No.: 012188
Manufacturer-No.: 1820.020.279
Notcher 25mm
Notcher 25mm
Item No.: 012189
Manufacturer-No.: 1821.200.002
Lock screw
Lock screw
Item No.: 012190
Manufacturer-No.: 1820.030.442
Bolt
Bolt
Item No.: 012191
Manufacturer-No.: 1820.030.441
Ball
Ball
Item No.: 012192
Manufacturer-No.: 1925.010.702
Set screw
Set screw
Item No.: 012193
Manufacturer-No.: 1820.030.443
Roller
Roller
Item No.: 012194
Manufacturer-No.: 1174.400.069
Suspension hook
Suspension hook
Item No.: 012195
Manufacturer-No.: 1174.400.068
Lever green
Lever green
Item No.: 012196
Manufacturer-No.: 1174.400.076
Lever yellow
Lever yellow
Item No.: 012197
Manufacturer-No.: 1174.400.077
Shaft
Shaft
Item No.: 012198
Manufacturer-No.: 1174.400.078
Pawl
Pawl
Item No.: 012199
Manufacturer-No.: 1174.400.079
Cylinder head screw
Cylinder head screw
Item No.: 012200
Manufacturer-No.: 1911.305.162
Lock washer M5
Lock washer M5
Item No.: 012201
Manufacturer-No.: 1919.605.062
Compression spring
Compression spring
Item No.: 012205
Manufacturer-No.: 1820.010.144
Needle bearing
Needle bearing
Item No.: 012206
Manufacturer-No.: 1933.910.120
Nipple R 1/4'
Nipple R 1/4'
Item No.: 012207
Manufacturer-No.: 1941.112.720
Air hose socket R 1/4'
Air hose socket R 1/4'
Item No.: 012208
Manufacturer-No.: 1941.111.040
Gasket ring G1/4
Gasket ring G1/4
Item No.: 012209
Manufacturer-No.: 1941.210.720
Air hose clip D = 18mm
Air hose clip D = 18mm
Item No.: 012210
Manufacturer-No.: 1940.331.188
Hollow screw R 1/4'
Hollow screw R 1/4'
Item No.: 012211
Manufacturer-No.: 1941.202.722
Air hose
Air hose
Item No.: 012212
Manufacturer-No.: 1173.400.044
Set screw M5 x 6
Set screw M5 x 6
Item No.: 012213
Manufacturer-No.: 1910.505.062
Tension plug
Tension plug
Item No.: 012214
Manufacturer-No.: 1820.040.109
Torsion spring
Torsion spring
Item No.: 012215
Manufacturer-No.: 1820.010.230
Strap guide lever
Strap guide lever
Item No.: 012216
Manufacturer-No.: 1174.400.074
Bushing
Bushing
Item No.: 012217
Manufacturer-No.: 1820.020.280
Torsion spring
Torsion spring
Item No.: 012218
Manufacturer-No.: 1820.010.231
Air plug R 1/4
Air plug R 1/4
Item No.: 012219
Manufacturer-No.: 1940.311.721
Lock screw R1 / 4'
Lock screw R1 / 4'
Item No.: 012220
Manufacturer-No.: 1911.272.127
Intermediate ring+E1225
Intermediate ring+E1225
Item No.: 012253
Manufacturer-No.: 1831.011.004
Slide bearing Ø10/12x10
Slide bearing Ø10/12x10
Item No.: 012254
Manufacturer-No.: 1935.510.100
Internal ring IR 9/12 x 12
Internal ring IR 9/12 x 12
Item No.: 012255
Manufacturer-No.: 1935.000.200
Air motor LZB33 A005-63
Air motor LZB33 A005-63
Item No.: 012256
Manufacturer-No.: 1894.422.000
Counter washer
Counter washer
Item No.: 012528
Manufacturer-No.: 1934.450.060
Air connector
Air connector
Item No.: 012688
Manufacturer-No.: 1820.100.019
Transition nipple
Transition nipple
Item No.: 012689
Manufacturer-No.: 1820.100.017
Washer M5
Washer M5
Item No.: 012969
Manufacturer-No.: 1917.803.056
Ölschild
Ölschild
Item No.: 013254
Manufacturer-No.: 1820.090.068
Menu
The menu is being loaded...
Recently Viewed Items
Orgapack CR 26 A
Orgapack CR 26 A
Item No.: 011330
Manufacturer-No.: CR 26 A
This website uses cookies to offer you the best possible service. If you continue to use the website, you agree. All information about cookies can be found in our privacy policy .